

## TEST REPORT

**NUMBER:** LTR23090135A

**APPLICANT:** Ivory Graphics Ltd  
Units 1-3, 55 Thorby Avenue  
March  
Cambridge  
PE15 0AR

**DATE:** 21<sup>st</sup> September 2023

For the attention of Jake Winter

**SAMPLE DESCRIPTION:** Ivory Rigid Box, Poker Cards (Sureslip), A7 Card (400gsm Calder Satin), Gloss Laminated Tuck Box

**REFERENCE / STYLE NO.:** Batch No: 2023 Testing

**RETAILER:** Ivory

**SAMPLE RECEIVED:** 15<sup>th</sup> September 2023

**PURCHASE ORDER:** None

**TEST REQUEST:** BS EN 71-1: 2014 + A1:2018, EN 71-1:2014 + A1:2018  
<sup>F</sup>BS EN 71-2: 2020, EN 71-2:2020

**CONCLUSION:** The results of the tests carried out **MEET** the requirements of the requested Standards.

Tests marked (^) in this report are included in the scope of accreditation of the sub-contractor who performed the test.  
Tests marked (\*) in this report are not included in our UKAS scope of accreditation.  
Tests marked (\*\*) in this report are not included in the scope of accreditation of the sub-contractor who performed the test.  
Tests marked (F) in this report are accredited under flexible scope  
Opinions, interpretations and comments expressed herein are outside the scope of accreditation.



**GEORGE CARTER**  
Project Manager  
Hardlines

## TEST REPORT

**NUMBER:** LTR23090135A

*This report details the clauses appropriate to this item. Those clauses not referred to were considered not applicable.*

**Specification:** BS EN 71-1: 2014+A1:2018, EN 71-1: 2014+A1:2018 Safety of toys – Specification for Mechanical and physical properties

*The item was packed in a cardboard box which was considered to be for retention.  
The item was tested for children of all ages.*

SECTION	TEST	RESULTS
4	<b>GENERAL REQUIREMENTS</b>	
4.1	Material Cleanliness	Pass
5	<b>TOYS INTENDED FOR CHILDREN UNDER 36 MONTHS</b>	
A.26	<p><b>Cleaning &amp; Washing Requirements</b>  <i>The Toy Safety Directive 2009/48/EC require that toys for children under 36 months comply with the following:</i></p> <p><i>A toy intended for use by children under 36 months must be designed and manufactured in such a way that it can be cleaned. The toy shall fulfil the safety requirements also after having been cleaned in accordance with this point and the manufacturer's instructions.</i></p> <p><i>This is not a requirement of EN71 Standard as such no testing was conducted.</i></p>	See comments
5.8	Shape & Size Of Certain Toys	Pass
5.10	Small Balls	
	a) Toys shall not be small balls or contain removable small balls	Pass

**Date of Testing:** 21<sup>st</sup> September 2023

**Specification:** BS EN 71-2: 2020, EN 71-2:2020 – Flammability

SECTION	TEST	RESULTS
4.1	<b>GENERAL</b>	
	Celluloid/Cellulose Nitrate	Pass

**Date of Testing:** 21<sup>st</sup> September 2023

**TEST REPORT**

**NUMBER:** LTR23090135A



**END OF REPORT**

*This report is made solely on the basis of your instructions and/or information and materials supplied by you and all results relate only to the sample tested. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.*

*Where a numerical result is recorded, conformity statements contained within this report consider the decision rule agreed, namely that Intertek will account for uncertainty of measurement as calculated by Intertek and apply according to ILAC G8/09:2019 (Non-Binary acceptance based on guard band W=U) with a risk of Possible False Acceptance or False Rejection of <2.5%, except where specifically agreed otherwise prior to testing.*